











Please read

General information

PBU-60 Components
PTS Parts name QTY Pa;;ts Parts name QTY
1 Head 1 21 Connector for left hip joint 1
2 Neck-head connection plate 1 22 | Supporting plate for right hip joint 1
3 Trunk 1 23 | Supporting plate for left hip joint 1
4 Right upper arm 1 24 Connector for right knee 1
5 Left upper arm 1 25 Connector for left knee 1
6 Right forearm 1 26 | Screw bolt for neck connection M12 | 2
7 Left forearm 1 27 Screw bolt f,\c;‘lr1 giiléconnection 5
s Figh thigh 1 || 28 | Eooubatforshoutder comection 14
9 Left thigh 1 29 Screw borl\j| fé))::(l)bowjoint 4
10 Right lower leg 1 30 Screw nut f;\)ﬂrglbow joint a
11 Left lower leg 1 31 Screw bolt for hip joint M8x35 6
12 Right patella 1 32 Screw bo,I\';'gc;rxker)ee joint 0
13 Left patella 1 33 | Connection tape for the patellae | 2
14 Conrz;g;c;\ii;)rrlsel;to)ulder A 2 34 Height adjustment panel 1
15 Conn(a%cr)]i?rrlserf]tc;ulder B 5 35 Base panel :
16 Connector for r?ght elbow 1 36 Neck connector 1
(lateral side)
17 Conne(cr';oergic;rl ;ii%lg elbow 1 37 Neck connector fixture 1
18 Conntilc;;rr;?;ilggt)elbow 1 38 Screw for fixture 1
19 C°””f§§é;‘}rs'i§fet)e'b°w 1 39 Screw bolt M6x18 2
20 Connector for right hip joint 1 40 Hand positioning belt 1




Assembly manual

The number indicated on the photos above correspond to the page
numbers in this manual.










Assembly manual

< KNEES >

1. Connect the thigh (#8, 9) and lower leg (#10, 11) at the knee joint. Insert the dowel of the
upper thigh through the hole of knee joint of lower thigh. Set the connector for knee (#24, 25)
to the medial side then screw the knee joint bolt (#32) to fix it.

Insert the dowel of the upper thigh through
the hole of the knee joint of lower leg.

Screw bolt for
knee joint

Screw bolt for
knee joint

M12X20X4

2. After fixing the knee joint, bend the knee and insert the connection tape of the patella (#12, 13)
O to the guide aperture of the thigh.




Assembly manual

< HIP JOINTS > Connector for left
and right hip joint

1. Remove the three bolts (part #31) to
remove the hip joint connectors (parts
#20 and #21). The supporting plates
(parts #22 and #23) are already attached
at the time of delivery.

(31

Screw bolt for
hip joint
M8x35x6

2. Mount the thighs (part#8, 9) so that the femur heads fit in the hip sockets and hold them
in place with hip joints connectors (part# 20,21).
Each hip joint connector is fixed to the trunk with three screws. Start from the screw in the
center and move to the sides. Hold the thigh upright when you fix the screw at the rear end.
Be careful not to confuse parts for left and for right.

Connector for left
and right hip joint













C{ER DI TERNOHERL TR

PH-2B CTizxAAE 57 7~ b s PBU-60

it E

PBU-60I3 NMASEIUDXERIRUINE %= & DYHEMABEM E AT ERICEBFFADEHET 7V FATY,
(TEZBR LB L UFRBOEREZNB L TS Y. AMFIGEULEL2SDEKRT —2H55N1 5%
XRCTZREADETIVTY, EERDOELGREIIAEIGEVAIEHZRFE, RAGRRRY Y 3 Y ORE
DTEEYT, Tl PRLTIN-VYTLIBR TSI ELTETY, BROBEICHZZERBEDIRMIG
—UEALVTVWE A, BERICOVWTRRIVaZVTRADAZY FHMIBLTVET,

it #%

/

ERBM | XIREMIRR « XIRCTIRRE

2= : PBU-60

B mERAAGET7 7V A

& #165cm

A5 . #9 50kg

PEITESEMNL - BER. @B, WmAY. WAREAETER. MmEE (10 9E)

BIEhY % B8 & Al EhERE
W . AiAmIC 360°
#AmIC 180°
kst 90°
THRRESES  AIAMIC 90 FNhZFh 45° Nix
TRREAER © 90°

777 b LR B BRIE (E¥49). BRER. . [E. Ml AHiE. BEE. RRME.
Rfe. RERE. BhE. B. SFERE. ERE. BiiZBR. KR, BBt KE
777 LB FEHRAIER
XIEXPDREDEILIC K BBIEFHLED 8. FHRT « BIEBIC 3mm D%
2FEFRITTVET,

M B EHERFEM (KUY L2 VR - BFMM (TRF 808

ftEm : BEEERE 18
AR « BB c BEBRANVE 1K R4FAFZ4/1\— 1R
B 7IVEGR 1R FORIYaVERERANIVE 1R




C{EFR D)

s

CTEAROEEE R

fiaz RO CTIE

REGEEEMNT AEM | BEIRCEY 6 % RERBENATSE8) | BETHCTE | & %
SRBORYSHONER | 8 MY P 20
(&) 40 8% B W 30 184
R E 280 184 (&) 30 18
R 20 1A= TH| 0% 40 1A
X B B 40 18 =E 10 fa
X & IR 40 HHY R & 10 48
— N S \ . 5 " N
T | BEhken| 8B | gewmsmscess BBt 30 #8%
D W 40 8% " _= 25 185
Bt o & 8 1Y | BmykETER = B 20 *H‘éf
HhEHORE %0 18% ST 70 #5
(&) oS [ B E 70 84
R [ ne w0y | ‘
 EROTERERE LTREL T B O THREDRESICE YRIOELIZRE Y ET
A
£ I o ot Ay S
AR I B DS RE
® mEDAT
pnm—— Y | 1152
| 2 —— 050
& PKRHENAR & B KRAEHAR




C{ERDAIIC CERTORIL S

mlfeEwy

DB, BEBDHFBREEIEHTEEYT,
@ D77V b LIZREBEOBEKRERICLENBDERIBHPRBATNE LS BERMICESNT
WY,

® 77 7 b LIIFHEESHRICH LAKISEVEEZ S o TeMETESN TV EIH, #EE LRIER
BRDBEFRHIETERLRLEVET,

OBIEDEZTNHLH Y EITDT, BELRI Y a V7B ERICLEVTIEEW

QBEOEZNDHYETDT, 77V MLazEBEEESHLEZLTIRL. BPEEHIRSIC
REGAHBDHOSHEVESICLTLLEL

OBBEOEZNHHYETDT, X VMAITHER B LHTERVKSICLTLIEL,

@ FOEIFMBHELDT VS, FITOFTVBTSAF Y I DAN—FIRYAEHENT
CREW

OZDT 7Y bLlE. AMEERFEDEENHYETEFTSHLHEREICRIRTY, HAUTTERTS
ZECREBZHEBTEZIHBEIE. THZLEVELSITHT 2 BUETRYKZ > TLIEEL,

© PRV, R—IWVEFETETIVORENCEEAHZLEVTLLEY, V7D RINENEZ
LBEYEY,

® ETIVREICHRMGEDERMNGOLSICLTIEEY, B/ 7D EEENEAGREY
38







$HITIC DT

ZNZTNORMDHILIE. EOBEETRELIN—IZBRBL T,
HEBMMONRUIREOEREIZELTZBELHYET, FHTTEIIIEL,

o























